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Test Report
Name PVC Resin SG-5 Inspected unit Headquarter
Batch No. HSHZJ8-CP12.5 Sample selected Laboratory
Quantity 2656 t Inspection Date 2015.12.23
Test basis GB/T 5761-2006
Test Items Index Test result Assessment
Viscosity 118~107 110 Pass
K Value 66~68 — Pass
Polymerization Degree 1000~1100 — Pass
Impurity Particle <l6pcs/100g 12 Pass
Volatile Content <0.40% 0.10 Pass
Apparent density >0.48g/ml 0.54 Pass
Sieve Residue (250um) <2.0% 0.1 Pass
Sieve Residue (63pum) >95% 99.6 Pass
Fish eyes <20pc/400cm? 12 Pass
Plasticizer Absorbency
Value of 100g Resin >19g 23 Pass
Whiteness(160°C,10min) >78% 84 Pass
Residue Chlorethylene
Content <Sug/g 0.2 Pass

Conclusion: This batch is high quality.




